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Package leaflet: Information for the patient

TOFACITINIB 
PFIZER 5 mg
film-coated tablets
tofacitinib

This medicine is subject to additional monitoring. This will allow quick 
identification of new safety information. You can help by reporting any side 
effects you may get. See the end of section 4 for how to report side effects.

Read all of this leaflet carefully before you start taking this medicine 
because it contains important information for you.
–	 Keep this leaflet. You may need to read it again.
–	 If you have any further questions, ask your doctor or pharmacist.
–	 This medicine has been prescribed for you only. Do not pass it on to 

others. It may harm them, even if their signs of illness are the same as 
yours.

–	 If you get any side effects, talk to your doctor or pharmacist. This 
includes any possible side effects not listed in this leaflet. See section 4.

In addition to this leaflet, your doctor will also give you a Patient Alert Card, 
which contains important safety information that you need to be aware of 
before you are given TOFACITINIB PFIZER and during treatment with 
TOFACITINIB PFIZER. Keep this Patient Alert Card with you.
What is in this leaflet
1.	 What TOFACITINIB PFIZER is and what it is used for
2.	 What you need to know before you take TOFACITINIB PFIZER
3.	 How to take TOFACITINIB PFIZER
4.	 Possible side effects
5.	 How to store TOFACITINIB PFIZER
6.	 Contents of the pack and other information

1.	 What TOFACITINIB PFIZER is and what it is used for
TOFACITINIB PFIZER is a medicine that contains the active substance 
tofacitinib.
TOFACITINIB PFIZER is used for the treatment of the following inflammatory 
diseases:
•	 rheumatoid arthritis
•	 psoriatic arthritis
•	 ulcerative colitis
•	 ankylosing spondylitis
•	 polyarticular juvenile idiopathic arthritis and juvenile psoriatic arthritis
Rheumatoid arthritis
TOFACITINIB PFIZER is used to treat adult patients with moderate to severe 
active rheumatoid arthritis, a long‑term disease that mainly causes pain and 
swelling of your joints.
TOFACITINIB PFIZER is used together with methotrexate when previous 
rheumatoid arthritis treatment was not sufficient or was not well tolerated. 
TOFACITINIB PFIZER can also be taken on its own in those cases where 
methotrexate treatment is not tolerated or treatment with methotrexate is 
not advised.
TOFACITINIB PFIZER has been shown to reduce pain and swelling of the 
joints and improve the ability to perform daily activities, when given on its 
own or together with methotrexate.
Psoriatic arthritis
TOFACITINIB PFIZER is used to treat adult patients with a condition called 
psoriatic arthritis. This condition is an inflammatory disease of the joints, 
often accompanied by psoriasis. If you have active psoriatic arthritis you will 
be first given another medicine to treat your psoriatic arthritis. If you do not 
respond well enough or the medicine is not tolerated, you may be given 
TOFACITINIB PFIZER to reduce the sign and symptoms of active psoriatic 
arthritis and improve the ability to perform daily activities.
TOFACITINIB PFIZER is used together with methotrexate to treat adult 
patients with active psoriatic arthritis.
Ankylosing spondylitis
TOFACITINIB PFIZER is used to treat a condition called ankylosing 
spondylitis. This condition is an inflammatory disease of the spine.
TOFACITINIB PFIZER can be used alone or together with other medicines to 
treat your ankylosing spondylitis.
TOFACITINIB PFIZER has been shown to reduce back pain and improve the 
ability to perform daily activities.
Ulcerative colitis
Ulcerative colitis is an inflammatory disease of the large bowel. TOFACITINIB 
PFIZER is used in adult patients to reduce the signs and symptoms of 
ulcerative colitis when you did not respond well enough or were intolerant 
to previous ulcerative colitis treatment.
Polyarticular juvenile idiopathic arthritis and juvenile psoriatic arthritis
TOFACITINIB PFIZER is used for the treatment of active polyarticular juvenile 
idiopathic arthritis a long‑term disease that mainly causes pain and swelling 
of your joints, in patients 2 years of age and older.
TOFACITINIB PFIZER is also used for the treatment of juvenile psoriatic 
arthritis, a condition that is an inflammatory disease of the joints often 
accompanied by psoriasis, in patients 2 years of age and older.
TOFACITINIB PFIZER can be used together with methotrexate when 
previous treatment for polyarticular juvenile idiopathic arthritis or juvenile 
psoriatic arthritis was not sufficient or was not well tolerated. TOFACITINIB 
PFIZER can also be taken on its own in those cases where methotrexate 
treatment is not tolerated or treatment with methotrexate is not advised.

2.	 What you need to know before you take TOFACITINIB 
PFIZER

Do not take TOFACITINIB PFIZER
–	 if you are allergic to tofacitinib or any of the other ingredients of this 

medicine (listed in section 6)
–	 if you have a severe infection such as bloodstream infection or active 

tuberculosis
–	 if you have been informed that you have severe liver problems, including 

cirrhosis (scarring of the liver)
–	 if you are pregnant or breast‑feeding
If you are not sure regarding any of the information provided above, please 
contact your doctor.
Warnings and precautions
Talk to your doctor or pharmacist before taking TOFACITINIB PFIZER:
–	 if you think you have an infection or have symptoms of an infection such 

as fever, sweating, chills, muscle aches, cough, shortness of breath, new 
phlegm or change in phlegm, weight loss, warm or red or painful skin or 
sores on your body, difficulty or pain when swallowing, diarrhoea or 
stomach pain, burning when you urinate or urinating more often than 
normal, feeling very tired

–	 if you have any condition that increases your chance of infection (e.g., 
diabetes, HIV/AIDS, or a weak immune system)

–	 if you have any kind of infection, are being treated for any infection, or if 
you have infections that keep coming back. Tell your doctor immediately 
if you feel unwell. TOFACITINIB PFIZER can reduce your body’s ability to 
respond to infections and may make an existing infection worse or 
increase the chance of getting a new infection

–	 if you have or have a history of tuberculosis or have been in close 
contact with someone with tuberculosis. Your doctor will test you for 
tuberculosis before starting TOFACITINIB PFIZER and may retest during 
treatment

–	 if you have any chronic lung disease
–	 if you have liver problems
–	 if you have or had hepatitis B or hepatitis C (viruses that affect the liver). 

The virus may become active while you are taking TOFACITINIB PFIZER. 
Your doctor may do blood tests for hepatitis before you start treatment 
with TOFACITINIB PFIZER and while you are taking TOFACITINIB PFIZER

–	 if you are older than 65 years, if you have ever had any type of cancer, 
and also if you are a current or past smoker. TOFACITINIB PFIZER may 
increase your risk of certain cancers. White blood cell cancer, lung cancer 
and other cancers (such as breast, melanoma, prostate and pancreatic) 
have been reported in patients treated with TOFACITINIB PFIZER. If you 
develop cancer while taking TOFACITINIB PFIZER your doctor will review 
whether to stop TOFACITINIB PFIZER treatment.

–	 if you are at high risk of developing skin cancer, your doctor may 
recommend that you have regular skin examinations while taking 
TOFACITINIB PFIZER.

–	 if you have had diverticulitis (a type of inflammation of the large 
intestine) or ulcers in stomach

	 or intestines (see section 4)
–	 if you have kidney problems
–	 if you are planning to get vaccinated, tell your doctor. Certain types of 

vaccines should not be given when taking TOFACITINIB PFIZER. Before 
you start TOFACITINIB PFIZER, you should be up to date with all 
recommended vaccinations. Your doctor will decide whether you need to 
have herpes zoster vaccination.

–	 if you have heart problems, high blood pressure, high cholesterol, and 
also if you are a current or past smoker

There have been reports of patients treated with TOFACITINIB PFIZER who 
have developed blood clots in the lungs or veins. Your doctor will evaluate 
your risk to develop blood clots in the lungs or veins and determine if 
TOFACITINIB PFIZER is appropriate for you. If you have already had 
problems on developing blood clots in lungs and veins or have an increased 
risk for developing this (for example: if you are seriously overweight, if you 
have cancer, heart problems, diabetes, experienced a heart attack (within 
previous 3 months), recent major surgery, if you use hormonal 
contraceptives\hormonal replacement therapy, if a coagulation defect is 
identified in you or your close relatives), if you are of older age, or if you 
smoke currently or in the past, your doctor may decide that TOFACITINIB 
PFIZER is not suitable for you.
Talk to your doctor straight away if you develop sudden shortness of breath 
or difficulty breathing, chest pain or pain in upper back, swelling of the leg 
or arm, leg pain or tenderness, or redness or discoloration in the leg or arm 
while taking TOFACITINIB PFIZER, as these may be signs of a clot in the 
lungs or veins.
There have been reports of patients treated with TOFACITINIB PFIZER who 
have had a heart problem, including heart attack. Your doctor will evaluate 
your risk to develop a heart problem and determine if TOFACITINIB PFIZER 
is appropriate for you. Talk to your doctor straight away if you develop signs 
and symptoms of a heart attack including severe chest pain or tightness 
(that may spread to arms, jaw, neck, back), shortness of breath, cold sweat, 
light headedness or sudden dizziness.
Additional monitoring tests
Your doctor should perform blood tests before you start taking 
TOFACITINIB PFIZER, and after 4 to 8 weeks of treatment and then every 
3 months, to determine if you have a low white blood cell (neutrophil or 
lymphocyte) count, or a low red blood cell count (anaemia).
You should not receive TOFACITINIB PFIZER if your white blood cell 
(neutrophil or lymphocyte) count or red blood cell count is too low. If 
needed, your doctor may interrupt your TOFACITINIB PFIZER treatment to 
reduce the risk of infection (white blood cell counts) or anaemia (red blood 
cell counts).
Your doctor may also perform other tests, for example to check your blood 
cholesterol levels or monitor the health of your liver. Your doctor should test 
your cholesterol levels 8 weeks after you start receiving TOFACITINIB 
PFIZER. Your doctor should perform liver tests periodically.
Elderly
There is a higher rate of infections in patients aged 65 years and older. Tell 
your doctor as soon as you notice any signs or symptoms of infections.
Patients aged 65 years and older may be at increased risk of infections, 
heart attack and some types of cancer. Your doctor may decide that 
TOFACITINIB PFIZER is not suitable for you.
Asian patients
There is a higher rate of shingles in Japanese and Korean patients. Tell your 
doctor if you notice any painful blisters on your skin.
You may also be at higher risk of certain lung problems. Tell your doctor if 
you notice any breathing difficulties.
Children and adolescents
The safety and benefits of TOFACITINIB PFIZER in children have not yet been 
established in patients less than 2 years of age.
Other medicines and TOFACITINIB PFIZER
Tell your doctor or pharmacist if you are taking, have recently taken or 
might take any other medicines.
Some medicines should not be taken with TOFACITINIB PFIZER. If taken with 
TOFACITINIB PFIZER, they could alter the level of TOFACITINIB PFIZER in 
your body, and the dose of TOFACITINIB PFIZER may require adjustment. 
You should tell your doctor if you are using medicines (taken by mouth) that 
contain any of the following active substances:
	 •	� antibiotics such as rifampicin, used to treat bacterial infections
	 •	� fluconazole, ketoconazole, used to treat fungal infections
TOFACITINIB PFIZER is not recommended for use with medicines that 
depress the immune system, including so-called targeted biologic (antibody) 
therapies, such as those that inhibit tumour necrosis factor, interleukin‑17, 
interleukin‑12/interleukin‑23, anti-integrins, and strong chemical 
immunosuppressants including azathioprine, mercaptopurine, ciclosporine, 
and tacrolimus. Taking TOFACITINIB PFIZER with these medicines may 
increase your risk of side effects including infection.
Serious infections may happen more often in people who also take 
corticosteroids (e.g., prednisone).
Pregnancy and breast-feeding
If you are a woman of childbearing age, you should use effective birth 
control during treatment with TOFACITINIB PFIZER and for at least 4 weeks 
after the last dose.
If you are pregnant or breast-feeding, think you may be pregnant or are 
planning to have a baby, ask your doctor for advice before taking this 
medicine. TOFACITINIB PFIZER must not be used during pregnancy. Tell 
your doctor right away if you become pregnant while taking TOFACITINIB 
PFIZER.
If you are taking TOFACITINIB PFIZER and breast-feeding, you must stop 
breast-feeding until you talk to your doctor about stopping treatment with 
TOFACITINIB PFIZER.
Driving and using machines
TOFACITINIB PFIZER has no or limited effect on your ability to drive or use 
machines.
TOFACITINIB PFIZER contains lactose
If you have been told by your doctor that you have an intolerance to some 
sugars, contact your doctor before taking this medicine.
TOFACITINIB PFIZER contains sodium
This medicine contains less than 1 mmol sodium (23 mg) per tablet, that is 
to say essentially ‘sodium‑free’.

3.	 How to take TOFACITINIB PFIZER
This medicine is provided to you and supervised by a specialised doctor who 
knows how to treat your condition.
Always take this medicine exactly as your doctor has told you, the 
recommended dose should not be exceeded. Check with your doctor or 
pharmacist if you are not sure.

Rheumatoid arthritis
	 •	� The recommended dose is 5 mg twice a day.
Psoriatic arthritis
	 •	� The recommended dose is 5 mg twice a day.
If you suffer from rheumatoid arthritis or psoriatic arthritis, your doctor may 
switch your tablets between TOFACITINIB PFIZER 5 mg film‑coated tablets 
twice daily and TOFACITINIB PFIZER 11 mg prolonged-release tablet once 
daily. You can start the TOFACITINIB PFIZER prolonged‑release tablet once 
daily or TOFACITINIB PFIZER film‑coated tablets twice daily on the day 
following the last dose of either tablet. You should not switch between 
TOFACITINIB PFIZER film‑coated tablets and TOFACITINIB PFIZER 
prolonged‑release tablet unless instructed by your doctor.
Ankylosing spondylitis
	 •	� The recommended dose is 5 mg twice a day.
	 •	� Your doctor may decide to stop TOFACITINIB PFIZER if TOFACITINIB 

PFIZER does not work for you within 16 weeks.
Ulcerative colitis
	 •	� The recommended dose is 10 mg twice a day for 8 weeks, followed 

by 5 mg twice a day.
	 •	� Your doctor may decide to extend the initial 10 mg twice a day 

treatment by an additional 8 weeks (16 weeks in total), followed by 
5 mg twice a day.

	 •	� Your doctor may decide to stop TOFACITINIB PFIZER if TOFACITINIB 
PFIZER does not work for you within 16 weeks.

	 •	� For patients, who have previously taken biologic medicines to treat 
ulcerative colitis (such as those that block the activity of tumour 
necrosis factor in the body) and these medicines did not work, the 
doctor may decide to increase your dose of TOFACITINIB PFIZER to 
10 mg twice a day if you do not respond sufficiently to 5 mg twice a 
day. Your doctor will consider the potential risks, including that of 
developing blood clots in the lungs or veins, and potential benefits to 
you. Your doctor will tell you if this applies to you.

	 •	� If your treatment is interrupted, your doctor may decide to restart 
your treatment.

Use in children and adolescents
Polyarticular juvenile idiopathic arthritis and juvenile psoriatic arthritis
	 •	� The recommended dose is 5 mg twice a day for patients ≥40 kg.
Try to take your tablet at the same time every day (one tablet in the morning 
and one tablet in the evening).
Tofacitinib tablets may be crushed and taken with water.
Your doctor may reduce the dose if you have liver or kidney problems or if 
you are prescribed certain other medicines. Your doctor may also stop 
treatment temporarily or permanently if blood tests show low white blood 
cell or red blood cell counts.
TOFACITINIB PFIZER is for oral use. You can take TOFACITINIB PFIZER with 
or without food.
If you take more TOFACITINIB PFIZER than you should
If you take more tablets than you should, immediately tell your doctor or 
pharmacist.
If you forget to take TOFACITINIB PFIZER
Do not take a double dose to make up for a forgotten tablet. Take your next 
tablet at the usual time and continue as before.
If you stop taking TOFACITINIB PFIZER
You should not stop taking TOFACITINIB PFIZER without discussing this with 
your doctor.
If you have any further questions on the use of this medicine, ask your 
doctor or pharmacist.

4.	 Possible side effects
Like all medicines, this medicine can cause side effects, although not 
everybody gets them.
Some may be serious and need medical attention.
Side effects in patients with polyarticular juvenile idiopathic arthritis and 
juvenile psoriatic arthritis were consistent with those seen in adult 
rheumatoid arthritis patients with the exception of some infections 
(influenza, pharyngitis, sinusitis, viral infection) and gastrointestinal or 
general disorders (abdominal pain, nausea, vomiting, fever, headache, 
cough), which were more common in juvenile idiopathic arthritis paediatric 
population.
Possible serious side effects
In rare cases, infection may be life-threatening
Lung cancer, white blood cell cancer and heart attack have also been 
reported.
If you notice any of the following serious side effects you need to tell a 
doctor straight away.
Signs of serious infections (common) include
	 •	� fever and chills
	 •	� cough
	 •	� skin blisters
	 •	� stomach ache
	 •	� persistent headaches
Signs of ulcers or holes in your stomach (uncommon) include
	 •	� fever
	 •	� stomach or abdominal pain
	 •	� blood in the stool
	 •	� unexplained changes in bowel habits
Holes in stomach or intestines happen most often in people who also take 
nonsteroidal anti‑inflammatory drugs or corticosteroids (e.g., prednisone).
Signs of allergic reactions (unknown) include
	 •	� chest tightness
	 •	� wheezing
	 •	� severe dizziness or light‑headedness
	 •	� swelling of the lips, tongue or throat
	 •	� hives (itching or skin rash)
Signs of blood clots in lungs or veins (uncommon: venous 
thromboembolism) include
	 •	� sudden shortness of breath or difficulty breathing
	 •	� chest pain or pain in upper back
	 •	� swelling of the leg or arm
	 •	� leg pain or tenderness
	 •	� redness or discoloration in the leg or arm
Signs of a heart attack (uncommon) include
	 •	� severe chest pain or tightness (that may spread to arms, jaw, neck, 

back)
	 •	� shortness of breath
	 •	� cold sweat
	 •	� light headedness or sudden dizziness
Other side effects which have been observed with TOFACITINIB PFIZER are 
listed below.
Common (may affect up to 1 in 10 people): lung infection (pneumonia and 
bronchitis), shingles (herpes zoster), infections of nose, throat or the 
windpipe (nasopharyngitis), influenza, sinusitis, urinary bladder infection 
(cystitis), sore throat (pharyngitis), increased muscle enzymes in the blood 
(sign of muscle problems), stomach (belly) pain (which may be from 
inflammation of the stomach lining), vomiting, diarrhoea, feeling sick 
(nausea), indigestion, low red blood cell count (anaemia), fever, fatigue 
(tiredness), swelling of the feet and hands, headache, high blood pressure 
(hypertension), cough, rash.
Uncommon (may affect up to 1 in 100 people): lung cancer, tuberculosis, 
kidney infection, skin infection, herpes simplex or cold sores (oral herpes), 
low white blood cell counts, increased liver enzymes in the blood (sign of 
liver problems), blood creatinine increased (a possible sign of kidney 
problems), increased cholesterol (including increased LDL), weight gain, 
dehydration, muscle strain, pain in the muscles and joints, tendonitis, joint 
swelling, joint sprain, abnormal sensations, poor sleep, sinus congestion, 
shortness of breath or difficulty breathing, skin redness, itching, fatty liver, 
painful inflammation of small pockets in the lining of your intestine 
(diverticulitis), viral infections, viral infections affecting the gut, some types 
of skin cancers (non-melanoma-types).
Rare (may affect up to 1 in 1,000 people): blood infection (sepsis), 
lymphoma (white blood cell cancer), disseminated tuberculosis involving 
bones and other organs, other unusual infections, joint infections.
Very rare (may affect up to 1 in 10,000 people): tuberculosis involving the 
brain and spinal cord, meningitis.
In general, fewer side effects were seen when TOFACITINIB PFIZER was 
used alone than in combination with methotrexate in rheumatoid arthritis.
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes 
any possible side effects not listed in this leaflet. You can also report side 
effects directly to your local Pfizer office. By reporting side effects, you can 
help provide more information on the safety of this medicine.

5.	 How to store TOFACITINIB PFIZER
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is stated on the label. 
The expiry date refers to the last day of that month.
Store below 30°C in the original package in order to protect from moisture.
Do not use this medicine if you notice the tablets show visible signs of 
deterioration (for example, are broken or discoloured).
Do not throw away any medicines via wastewater or household waste. Ask 
your pharmacist how to throw away medicines you no longer use. These 
measures will help protect the environment.

6.	 Contents of the pack and other information
What TOFACITINIB PFIZER contains
–	 The active substance is tofacitinib.
–	 Each 5 mg film-coated tablet contains 5 mg of tofacitinib (as tofacitinib 

citrate).
–	 The other ingredients are microcrystalline cellulose, lactose 

monohydrate (see section 2 “TOFACITINIB PFIZER contains lactose”), 
croscarmellose sodium (see section 2 “TOFACITINIB PFIZER contains 
sodium”), magnesium stearate, hypromellose (E464), titanium dioxide 
(E171), macrogol, and triacetin.

What TOFACITINIB PFIZER looks like and contents of the pack
TOFACITINIB PFIZER 5 mg film-coated tablet is white and round in 
appearance.
The tablets are provided in blisters containing 14 tablets. Each pack contains 
56 tablets.
Marketing Authorisation Holder
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
United Kingdom
For further information on this medicine please contact your local Pfizer 
office.
Manufacturer
Pfizer Manufacturing Deutschland GmbH
Betriebsstätte Freiburg
Mooswaldallee 1
79090 Freiburg
Germany
This leaflet was last revised in 11/2021
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Notice : information du patient

TOFACITINIB 
PFIZER 5 mg,
comprimés pelliculés
tofacitinib

Ce médicament fait l’objet d’une surveillance supplémentaire qui 
permettra l’identification rapide de nouvelles informations relatives à la 
sécurité. Vous pouvez y contribuer en signalant tout effet indésirable que 
vous observez. Voir en fin de rubrique 4 comment déclarer les effets 
indésirables.

Veuillez lire attentivement cette notice avant de prendre ce 
médicament, car elle contient des informations importantes pour 
vous.
–	 Gardez cette notice. Vous pourriez avoir besoin de la relire.
–	 Si vous avez d’autres questions, interrogez votre médecin ou votre 

pharmacien.
–	 Ce médicament vous a été personnellement prescrit. Ne le donnez pas 

à d’autres personnes. Il pourrait leur être nocif, même si les 
symptômes de leur maladie sont identiques aux vôtres.

–	 Si vous ressentez un quelconque effet indésirable, parlez-en à votre 
médecin ou votre pharmacien. Cela s’applique aussi à tout effet 
indésirable qui ne serait pas mentionné dans cette notice. Voir la 
rubrique 4.

En plus de cette notice, votre médecin vous remettra également une Carte 
d’Alerte Patient, qui contient des informations importantes de sécurité dont 
vous devez avoir connaissance avant de prendre TOFACITINIB PFIZER et 
durant le traitement par TOFACITINIB PFIZER. Conservez cette Carte 
d’Alerte Patient sur vous.
Que contient cette notice ?
1.	 Qu’est-ce que TOFACITINIB PFIZER et dans quels cas est-il utilisé ?
2.	 Quelles sont les informations à connaître avant de prendre TOFACITINIB 

PFIZER ?
3.	 Comment prendre TOFACITINIB PFIZER ?
4.	 Quels sont les effets indésirables éventuels ?
5.	 Comment conserver TOFACITINIB PFIZER ?
6.	 Contenu de l’emballage et autres informations

1.	 Qu’est-ce que TOFACITINIB PFIZER et dans quels cas 
est-il utilisé ?

TOFACITINIB PFIZER est un médicament qui contient la substance active 
tofacitinib.
TOFACITINIB PFIZER est utilisé dans le traitement des maladies 
inflammatoires suivantes :
•	 Polyarthrite rhumatoïde
•	 Rhumatisme psoriasique
•	 Colite ulcéreuse
•	 Spondylarthrite ankylosante
•	 Arthrite juvénile idiopathique polyarticulaire et arthrite psoriasique 

juvénile
Polyarthrite rhumatoïde
TOFACITINIB PFIZER est utilisé pour traiter les patients adultes souffrant 
d’une polyarthrite rhumatoïde active modérée à grave, une maladie de 
longue durée provoquant principalement des douleurs et un gonflement 
des articulations.
TOFACITINIB PFIZER est utilisé en association avec le méthotrexate 
lorsqu’un traitement antérieur de la polyarthrite rhumatoïde n'était pas 
suffisant ou n’était pas bien toléré. TOFACITINIB PFIZER peut également 
être pris seul dans les cas où le traitement par méthotrexate n’est pas toléré 
ou n’est pas recommandé.
Il a été démontré que TOFACITINIB PFIZER réduisait la douleur et le 
gonflement des articulations et améliorait la capacité à effectuer les activités 
quotidiennes, lorsqu’il est administré seul ou en association avec le 
méthotrexate.
Rhumatisme psoriasique
TOFACITINIB PFIZER est utilisé pour traiter les patients adultes atteints 
d’une maladie appelée rhumatisme psoriasique. Cette affection est une 
maladie inflammatoire des articulations, souvent accompagnée de psoriasis. 
Si vous souffrez de rhumatisme psoriasique actif, vous recevrez d’abord un 
autre médicament pour traiter votre rhumatisme psoriasique. Si vous ne 
répondez pas suffisamment bien ou si vous ne tolérez pas le médicament, 
vous pourriez recevoir TOFACITINIB PFIZER afin de réduire les signes et 
symptômes du rhumatisme psoriasique actif et d’améliorer la capacité à 
effectuer vos activités quotidiennes.
TOFACITINIB PFIZER est utilisé en association avec le méthotrexate pour 
traiter les patients adultes atteints de rhumatisme psoriasique actif.
Spondylarthrite ankylosante
TOFACITINIB PFIZER est utilisé pour traiter une maladie appelée 
spondylarthrite ankylosante. Cette affection est une maladie inflammatoire 
de la colonne vertébrale.
TOFACITINIB PFIZER peut être utilisé seul ou en association avec d’autres 
médicaments pour traiter la spondylarthrite ankylosante.
Il a été démontré que TOFACITINIB PFIZER atténuait les douleurs dorsales 
et améliorait la capacité d’effectuer les activités quotidiennes.
Colite ulcéreuse
La colite ulcéreuse est une maladie inflammatoire du gros intestin. 
TOFACITINIB PFIZER est utilisé chez les patients adultes afin de réduire les 
signes et symptômes de la colite ulcéreuse en cas de réponse insuffisante 
ou d’intolérance à un traitement antérieur de la colite ulcéreuse.
Arthrite juvénile idiopathique polyarticulaire et arthrite psoriasique 
juvénile
TOFACITINIB PFIZER est utilisé dans le traitement de l’arthrite juvénile 
idiopathique polyarticulaire active, une maladie à long terme qui provoque 
principalement des douleurs et des gonflements articulaires, chez les 
patients âgés de 2 ans et plus.
TOFACITINIB PFIZER est également utilisé dans le traitement de l’arthrite 
psoriasique juvénile, une maladie inflammatoire des articulations souvent 
accompagnée de psoriasis, chez les patients âgés de 2 ans et plus.
TOFACITINIB PFIZER peut être utilisé en association avec le méthotrexate 
lorsque le traitement antérieur de l’arthrite juvénile idiopathique polyarticulaire 
ou de l’arthrite psoriasique juvénile n’était pas suffisant ou n’était pas bien 
toléré. TOFACITINIB PFIZER peut également être pris seul dans les cas où le 
traitement par méthotrexate n’est pas toléré ou n’est pas recommandé.

2.	 Quelles sont les informations à connaître avant de 
prendre TOFACITINIB PFIZER ?

Ne prenez pas TOFACITINIB PFIZER
–	 si vous êtes allergique au tofacitinib ou à l’un des autres composants 

contenus dans ce médicament (mentionnés dans la rubrique 6)
–	 si vous souffrez d’une infection grave telle qu’une infection du sang ou 

une tuberculose active
–	 si vous souffrez de problèmes hépatiques graves, notamment une 

cirrhose (lésions du foie)
–	 si vous êtes enceinte ou allaitez
Si vous n’êtes pas sûr(e) des informations fournies ci-dessus, veuillez 
contacter votre médecin.
Avertissements et précautions
Adressez-vous à votre médecin ou pharmacien avant de prendre 
TOFACITINIB PFIZER :
–	 si vous pensez souffrir d’une infection ou présentez des symptômes d’une 

infection tels que de la fièvre, des sueurs, des frissons, des douleurs 
musculaires, une toux, un essoufflement, de nouvelles expectorations ou 
une modification des expectorations, une perte de poids, une peau 
chaude, rouge ou douloureuse ou des plaques sur le corps, une 
déglutition difficile ou douloureuse, des diarrhées ou des douleurs à 
l’estomac, une sensation de brûlure en urinant ou une miction plus 
fréquente que la normale ou une sensation de fatigue extrême ;

–	 si vous souffrez d’une pathologie augmentant le risque d’infection (par 
exemple, diabète, VIH/SIDA ou système immunitaire affaibli) ;

–	 si vous souffrez d’une infection quelconque, êtes traité(e) pour une 
infection ou souffrez d’infections récurrentes. Si vous ne vous sentez pas 
bien, informez-en immédiatement votre médecin. TOFACITINIB PFIZER 
peut diminuer la capacité de votre organisme à répondre à des 
infections, de même qu’aggraver une infection existante ou accroître le 
risque de contracter une nouvelle infection ;

–	 si vous souffrez ou avez des antécédents de tuberculose active, ou avez 
été en contact étroit avec une personne souffrant de tuberculose. Votre 
médecin effectuera un test de la tuberculose avant de démarrer 
TOFACITINIB PFIZER et pourra faire de nouveaux tests en cours de 
traitement ;

–	 si vous souffrez d’une maladie pulmonaire chronique ;
–	 si vous avez des problèmes hépatiques ;
–	 si vous avez ou avez eu une hépatite B ou C (virus qui affectent le foie). 

Le virus peut devenir actif alors que vous prenez TOFACITINIB PFIZER. 
Votre médecin pourra effectuer des prises de sang avant le début du 
traitement par TOFACITINIB PFIZER et pendant celui-ci ;

–	 si vous avez plus de 65 ans, si vous avez déjà eu un type de cancer et 
également si vous êtes fumeur/fumeuse ou ex-fumeur/fumeuse. 
TOFACITINIB PFIZER peut augmenter le risque de développer certains 
cancers. Des cas de cancer des globules blancs, de cancer du poumon et 
d’autres cancers (tels que cancer du sein, mélanome, cancer de la 
prostate et du pancréas) ont été signalés chez des patients traités par 
TOFACITINIB PFIZER. Si vous développez un cancer alors que vous êtes 
sous TOFACITINIB PFIZER, votre médecin déterminera s’il convient 
d’arrêter le traitement ;

–	 si vous présentez un risque élevé de développer un cancer de la peau, 
votre médecin pourra recommander des examens réguliers de la peau 
pendant le traitement par TOFACITINIB PFIZER ;

–	 si vous avez eu une diverticulite (type d’inflammation du gros intestin) 
ou des ulcères de l’estomac ou de l’intestin (voir la rubrique 4) ;

–	 si vous avez des problèmes rénaux ;
–	 si vous prévoyez de vous faire vacciner, parlez-en à votre médecin. 

Certains types de vaccins ne doivent pas être administrés alors que vous 
êtes traités par TOFACITINIB PFIZER. Avant de démarrer TOFACITINIB 
PFIZER, mettez à jour toutes les vaccinations recommandées. Votre 
médecin décidera si vous avez besoin d’une vaccination contre le zona ;

–	 si vous souffrez de problèmes cardiaques, d’hypertension artérielle, 
d’hypercholestérolémie et aussi si vous êtes fumeur/fumeuse ou 
ex-fumeur/fumeuse.

Des cas de patients traités par TOFACITINIB PFIZER ayant développé des 
caillots sanguins dans les poumons ou les veines ont été signalés. Votre 
médecin évaluera votre risque de formation de caillots sanguins dans les 
poumons ou les veines et déterminera si TOFACITINIB PFIZER vous convient. 
Si vous avez déjà eu des problèmes de formation de caillots sanguins dans 
les poumons et les veines ou si vous présentez un risque accru de 
développer de tels caillots (par exemple, si vous êtes sérieusement en 
surpoids, si vous avez un cancer, des problèmes cardiaques, du diabète, 
avez eu une crise cardiaque (au cours des 3 derniers mois), si vous avez subi 
une chirurgie majeure récente, si vous utilisez des contraceptifs 
hormonaux/un traitement hormonal substitutif, si un défaut de coagulation 
est identifié chez vous ou chez vos proches), si vous êtes âgé(e) ou si vous 
fumez actuellement ou avez fumé par le passé, votre médecin peut décider 
que TOFACITINIB PFIZER ne vous convient pas.
Informez immédiatement votre médecin si vous présentez subitement un 
essoufflement ou une difficulté à respirer, une douleur thoracique ou une 
douleur dans le haut du dos, un gonflement de la jambe ou du bras, une 
douleur ou une sensibilité à la jambe, une rougeur ou une décoloration de 
la jambe ou du bras tandis que vous prenez TOFACITINIB PFIZER, car il peut 
s’agir de signes de caillot dans les poumons ou les veines.
Des cas de patients traités par TOFACITINIB PFIZER ayant présenté un 
problème cardiaque, notamment une crise cardiaque, ont été signalés. 
Votre médecin évaluera votre risque de présenter un problème cardiaque et 
déterminera si TOFACITINIB PFIZER vous convient. Informez 
immédiatement votre médecin si vous présentez des signes et des 
symptômes d’une crise cardiaque, y compris une douleur ou une 
oppression thoracique sévère (pouvant s’étendre aux bras, à la mâchoire, 
au cou, au dos), un essoufflement, des sueurs froides, des vertiges ou des 
étourdissements soudains.
Tests de surveillance supplémentaires
Votre médecin doit effectuer des analyses sanguines avant la prise de 
TOFACITINIB PFIZER, après 4 à 8 semaines de traitement, puis tous les 
3 mois, pour déterminer si vous ne présentez pas une diminution du 
nombre de globules blancs (neutrophiles ou lymphocytes) ou de globules 
rouges (anémie).
Vous ne devez pas recevoir TOFACITINIB PFIZER si votre taux de globules 
blancs (neutrophiles ou lymphocytes) ou de globules rouges est trop faible. 
Si nécessaire, votre médecin pourra suspendre votre traitement par 
TOFACITINIB PFIZER pour réduire le risque d’infection (numération des 
globules blancs) ou d’anémie (numération des globules rouges).
Votre médecin pourra également effectuer d’autres analyses, par exemple 
pour surveiller les taux de cholestérol sanguin ou l’état de santé de votre 
foie. Votre médecin doit vérifier vos taux de cholestérol 8 semaines après le 
début du traitement par TOFACITINIB PFIZER. Votre médecin doit 
régulièrement effectuer des tests hépatiques.
Personnes âgées
Le taux d’infections est plus élevé chez les patients âgés de 65 ans et plus. 
Informez votre médecin dès que vous observez des signes ou symptômes 
d’infections.
Les patients âgés de 65 ans et plus peuvent présenter un risque accru 
d’infections, de crise cardiaque et de certains types de cancer. Votre 
médecin peut décider que TOFACITINIB PFIZER ne vous convient pas.
Patients asiatiques
Le taux de zona est plus élevé chez les patients japonais et coréens. 
Prévenez votre médecin si vous constatez la présence de cloques 
douloureuses sur votre peau.
Vous pouvez également présenter un risque accru de développer certains 
problèmes pulmonaires. Prévenez votre médecin si vous remarquez des 
difficultés respiratoires.
Enfants et adolescents
La sécurité et l’efficacité de TOFACITINIB PFIZER chez les enfants n’ont pas 
encore été établis chez les patients âgés de moins de 2 ans.
Autres médicaments et TOFACITINIB PFIZER
Indiquez à votre médecin ou pharmacien si vous prenez, avez récemment 
pris ou pourriez prendre d’autres médicaments.
Certains médicaments ne doivent pas être pris en association avec 
TOFACITINIB PFIZER. En cas de prise avec TOFACITINIB PFIZER, ils 
pourraient altérer le taux de TOFACITINIB PFIZER dans l’organisme et 
nécessiter un ajustement de la dose de TOFACITINIB PFIZER. Vous devez 
informer votre médecin si vous prenez des médicaments (par voie orale) 
contenant les substances actives suivantes :
	 •	� des antibiotiques comme la rifampicine, utilisés pour traiter les 

infections bactériennes ;
	 •	� le fluconazole et le kétoconazole, utilisés dans le traitement des 

infections fongiques.
TOFACITINIB PFIZER n’est pas recommandé en association à des médicaments 
qui affaiblissent le système immunitaire, notamment les traitements 
biologiques ciblés (anticorps), tels que ceux qui inhibent le facteur de nécrose 

tumorale, l’interleukine‑17, l’interleukine‑12/interleukine‑23, des anti-intégrines 
et des immunosuppresseurs chimiques puissants, notamment l’azathioprine, la 
mercaptopurine, la ciclosporine et le tacrolimus. La prise de TOFACITINIB 
PFIZER en association à ces médicaments peut augmenter le risque d’effets 
indésirables et notamment d’infection.
Des infections graves peuvent survenir plus souvent chez les personnes qui 
prennent également des corticostéroïdes (par exemple, de la prednisone).
Grossesse et allaitement
Si vous êtes en âge de procréer, vous devez utiliser une contraception 
efficace durant le traitement par TOFACITINIB PFIZER et pendant au moins 
4 semaines après la dernière dose.
Si vous êtes enceinte ou que vous allaitez, si vous pensez être enceinte ou 
planifiez une grossesse, demandez conseil à votre médecin avant de 
prendre ce médicament. TOFACITINIB PFIZER ne doit pas être utilisé 
pendant la grossesse. Si vous tombez enceinte pendant le traitement par 
TOFACITINIB PFIZER, prévenez immédiatement votre médecin.
Si vous prenez TOFACITINIB PFIZER et allaitez, arrêtez l’allaitement jusqu’à 
ce que vous ayez parlé à votre médecin de l’arrêt du traitement par 
TOFACITINIB PFIZER.
Conduite de véhicules et utilisation de machines
TOFACITINIB PFIZER a peu ou n’a pas d’effet sur l’aptitude à conduire des 
véhicules ou à utiliser des machines.
TOFACITINIB PFIZER contient du lactose
Si votre médecin vous a informé(e) d’une intolérance à certains sucres, 
contactez-le avant de prendre ce médicament.
TOFACITINIB PFIZER contient du sodium
Ce médicament contient moins de 1 mmol (23 mg) de sodium par 
comprimé, c.-à-d. qu’il est essentiellement « sans sodium ».

3.	 Comment prendre TOFACITINIB PFIZER ?
Ce médicament vous est fourni et est supervisé par un médecin spécialisé 
qui sait comment traiter votre maladie.
Prenez toujours ce médicament exactement comme votre médecin vous l’a 
ordonné ; la dose recommandée ne doit pas être dépassée. En cas de doute, 
vérifiez auprès de votre médecin ou pharmacien.
Polyarthrite rhumatoïde
	 •	� La dose recommandée est de 5 mg deux fois par jour.
Rhumatisme psoriasique
	 •	� La dose recommandée est de 5 mg deux fois par jour.
Si vous souffrez de polyarthrite rhumatoïde ou de rhumatisme psoriasique, 
votre médecin peut alterner entre les comprimés pelliculés de TOFACITINIB 
PFIZER 5 mg deux fois par jour et un comprimé de TOFACITINIB PFIZER 
11 mg à libération prolongée une fois par jour. Vous pouvez commencer à 
prendre le comprimé de TOFACITINIB PFIZER à libération prolongée une 
fois par jour ou les comprimés pelliculés de TOFACITINIB PFIZER deux fois 
par jour le jour suivant la dernière dose de l’un ou l’autre comprimé. Vous 
ne devez pas alterner entre les comprimés pelliculés de TOFACITINIB PFIZER 
et le comprimé pelliculé de TOFACITINIB PFIZER à libération prolongée sauf 
sur instruction de votre médecin.
Spondylarthrite ankylosante
	 •	� La dose recommandée est de 5 mg deux fois par jour.
	 •	� Votre médecin peut décider d’arrêter TOFACITINIB PFIZER si 

TOFACITINIB PFIZER ne fonctionne pas dans votre cas dans les 
16 semaines.

Colite ulcéreuse
	 •	� La dose recommandée est de 10 mg deux fois par jour pendant 

8 semaines, puis 5 mg deux fois par jour.
	 •	� Votre médecin peut décider de prolonger le traitement initial à 10 mg 

deux fois par jour pendant 8 semaines supplémentaires (16 semaines 
au total), suivies de 5 mg deux fois par jour.

	 •	� Votre médecin peut décider d’arrêter TOFACITINIB PFIZER si 
TOFACITINIB PFIZER ne fonctionne pas dans votre cas dans les 
16 semaines.

	 •	� Si vous avez déjà pris des médicaments biologiques pour traiter la 
colite ulcéreuse (tels que ceux qui bloquent l’activité du facteur de 
nécrose tumorale dans l’organisme) et que ces médicaments n’ont 
pas fonctionné, le médecin peut décider d’augmenter votre dose de 
TOFACITINIB PFIZER à 10 mg deux fois par jour si vous ne répondez 
pas suffisamment à 5 mg deux fois par jour. Votre médecin 
examinera les risques, y compris la formation de caillots sanguins 
dans les poumons ou les veines, ainsi que les bienfaits potentiels 
pour vous. Votre médecin vous indiquera si cela s’applique à votre 
cas.

	 •	� En cas d’interruption de votre traitement, votre médecin pourra 
décider de le reprendre.

Utilisation chez les enfants et les adolescents
Arthrite juvénile idiopathique polyarticulaire et arthrite psoriasique 
juvénile
	 •	� La dose recommandée est de 5 mg deux fois par jour pour les 

patients pesant au moins 40 kg.
Essayez de prendre votre comprimé à la même heure tous les jours (un 
comprimé le matin et un comprimé le soir).
Les comprimés de tofacitinib peuvent être écrasés et pris avec de l’eau.
Votre médecin peut réduire la dose si vous souffrez de problèmes de foie ou 
de reins ou si certains autres médicaments vous sont prescrits. Votre 
médecin pourra également arrêter le traitement de façon temporaire ou 
définitive si les analyses de sang révèlent un faible nombre de globules 
blancs ou de globules rouges.
TOFACITINIB PFIZER est destiné à l’administration par voie orale. Vous 
pouvez prendre TOFACITINIB PFIZER au cours ou en dehors des repas.
Si vous avez pris plus de TOFACITINIB PFIZER que vous n’auriez dû
Si vous avez pris plus de comprimés que vous n’auriez dû, informez 
immédiatement votre médecin ou votre pharmacien.
Si vous oubliez de prendre TOFACITINIB PFIZER
Ne prenez pas de dose double pour compenser le comprimé que vous avez 
oublié de prendre. Prenez votre prochain comprimé à l’heure habituelle et 
continuez comme précédemment.
Si vous arrêtez de prendre TOFACITINIB PFIZER
Vous ne devez pas arrêter de prendre TOFACITINIB PFIZER sans en parler au 
préalable avec votre médecin.
Si vous avez d’autres questions sur l’utilisation de ce médicament, 
demandez plus d’informations à votre médecin ou votre pharmacien.

4.	 Quels sont les effets indésirables éventuels ?
Comme tous les médicaments, ce médicament peut provoquer des effets 
indésirables, mais ils ne surviennent pas systématiquement chez tout le 
monde.
Certains d’entre eux peuvent être graves et nécessiter des soins médicaux.
Les effets indésirables chez les patients atteints d’arthrite juvénile 
idiopathique polyarticulaire et d’arthrite psoriasique juvénile étaient 
cohérents avec ceux observés chez les patients adultes atteints de 
polyarthrite rhumatoïde, à l’exception de certaines infections (grippe, 
pharyngite, sinusite, infection virale) et de troubles gastro-intestinaux ou 
généraux (douleurs abdominales, nausées, vomissements, fièvre, céphalées, 
toux), qui étaient plus fréquents dans la population pédiatrique souffrant 
d’arthrite juvénile idiopathique.
Effets indésirables graves possibles
Dans de rares cas, une infection peut menacer le pronostic vital.
Un cancer du poumon, un cancer des globules blancs et une crise cardiaque 
ont également été signalés.
Si vous observez l’un des effets indésirables suivants, parlez-en 
immédiatement à votre médecin.
Les signes d’infections graves (fréquents) incluent
	 •	� fièvre et frissons
	 •	� toux
	 •	� formation de cloques sur la peau
	 •	� maux d’estomac
	 •	� maux de tête persistants
Les signes d’ulcères ou de trous dans l’estomac (peu fréquents) 
incluent
	 •	� fièvre
	 •	� douleur à l’estomac ou à l’abdomen
	 •	� sang dans les selles
	 •	� modifications inexpliquées du transit intestinal
Les trous dans l’estomac ou les intestins surviennent le plus souvent chez 
les personnes qui prennent également des anti‑inflammatoires non 
stéroïdiens ou des corticostéroïdes (par exemple, de la prednisone).
Les signes de réactions allergiques (fréquence indéterminée) incluent
	 •	� oppression thoracique
	 •	� sifflements
	 •	� sensation de tête légère ou étourdissements sévères
	 •	� gonflement des lèvres, de la langue ou de la gorge
	 •	� urticaire (démangeaisons ou éruption cutanée)
Les signes de formation de caillots sanguins dans les poumons ou les 
veines (peu fréquents : thromboembolie veineuse) incluent
	 •	� difficultés respiratoires ou essoufflements soudains
	 •	� douleur thoracique ou douleur dans le haut du dos
	 •	� gonflement de la jambe ou du bras
	 •	� douleur ou sensibilité aux jambes
	 •	� rougeur ou décoloration de la jambe ou du bras
Les signes d’une crise cardiaque (peu fréquents) incluent
	 •	� douleur ou oppression thoracique sévère (pouvant s’étendre aux 

bras, à la mâchoire, au cou, au dos)
	 •	� essoufflement
	 •	� sueur froide
	 •	� des vertiges ou étourdissements soudains
Les autres effets indésirables observés avec TOFACITINIB PFIZER sont 
répertoriés ci-dessous.
Fréquent (peut affecter jusqu’à 1 personne sur 10) : infection pulmonaire 
(pneumonie et bronchite), zona (herpès zoster), infections du nez, de la 
gorge ou de la trachée (rhinopharyngite), grippe, sinusite, infection urinaire 
de la vessie (cystite), mal de gorge (pharyngite), augmentation des enzymes 
musculaires dans le sang (signe de problèmes musculaires), douleur à 
l’estomac (au ventre) (pouvant être une inflammation de la muqueuse de 
l’estomac), vomissements, diarrhée, envie de vomir (nausées), indigestion, 
faible taux de globules rouges (anémie), fièvre, fatigue, gonflement des 
pieds et des mains, céphalées, pression artérielle élevée (hypertension), 
toux, éruption cutanée.
Peu fréquent (peut affecter jusqu’à 1 personne sur 100) : cancer du 
poumon, tuberculose, infection rénale, infection de la peau, herpès simplex 
ou bouton de fièvre (herpès labial), faible taux de globules blancs, 
augmentation des enzymes hépatiques dans le sang (signe de problèmes 
de foie), augmentation de la créatinine sanguine (signe possible de 
problèmes de reins), augmentation du cholestérol (y compris augmentation 
du LDL), prise de poids, déshydratation, tensions musculaires, douleurs 
musculaires et articulaires, tendinite, gonflement articulaire, entorse 
articulaire, sensations anormales, mauvaise qualité de sommeil, congestion 
des sinus, essoufflement ou difficultés respiratoires, rougeur de la peau, 
démangeaisons, stéatose hépatique, inflammation douloureuse des petites 
poches au niveau de la muqueuse de l’intestin (diverticulite), infections 
virales, infections virales affectant l’intestin, certains types de cancers de la 
peau (autres que le mélanome).
Rare (peut toucher jusqu’à 1 personne sur 1 000) : infection sanguine 
(septicémie), lymphome (cancer des globules blancs), tuberculose 
disséminée impliquant les os et autres organes, autres infections 
inhabituelles, infections articulaires.
Très rare (peut affecter jusqu’à 1 personne sur 10 000) : tuberculose 
impliquant le cerveau et la moelle épinière, méningite.
En général, moins d’effets indésirables ont été observés lorsque 
TOFACITINIB PFIZER était utilisé seul qu’en association avec le méthotrexate 
dans la polyarthrite rhumatoïde.
Déclaration des effets indésirables
Si vous ressentez un quelconque effet indésirable, parlez-en à votre 
médecin ou votre pharmacien. Cela s’applique aussi à tout effet indésirable 
qui ne serait pas mentionné dans cette notice. Vous pouvez également 
signaler les effets indésirables directement à votre bureau Pfizer local. En 
signalant les effets indésirables, vous contribuez à recueillir davantage 
d’informations sur la sécurité du médicament.

5.	 Comment conserver TOFACITINIB PFIZER ?
Tenir ce médicament hors de la vue et de la portée des enfants.
N’utilisez pas ce médicament après la date de péremption indiquée sur 
l’étiquette. La date de péremption fait référence au dernier jour de ce mois.
À conserver à une température inférieure à 30 °C dans l’emballage 
d’origine, à l’abri de l’humidité.
N’utilisez pas ce médicament si vous remarquez que les comprimés 
présentent des signes visibles de détérioration (par exemple, s’ils sont 
cassés ou décolorés).
Ne jetez aucun médicament au tout-à-l’égout ou avec les ordures 
ménagères. Demandez à votre pharmacien d’éliminer les médicaments que 
vous n’utilisez plus. Ces mesures contribueront à protéger l’environnement.

6.	 Contenu de l’emballage et autres informations
Ce que contient TOFACITINIB PFIZER
–	 La substance active est le tofacitinib.
–	 Chaque comprimé pelliculé de 5 mg contient 5 mg de tofacitinib (sous 

forme de citrate de tofacitinib).
–	 Les autres composants sont : cellulose microcristalline, lactose 

monohydraté (voir rubrique 2 « TOFACITINIB PFIZER contient du 
lactose »), croscarmellose sodique (voir rubrique 2 « TOFACITINIB PFIZER 
contient du sodium »), stéarate de magnésium, hypromellose (E464), 
dioxyde de titane (E171), macrogol et triacétine.

Comment se présente TOFACITINIB PFIZER et contenu de l’emballage 
extérieur
Le comprimé pelliculé de TOFACITINIB PFIZER 5 mg est d’aspect blanc et 
rond.
Les comprimés sont fournis sous plaquettes contenant 14 comprimés. 
Chaque boîte contient 56 comprimés.
Titulaire de l’autorisation de mise sur le marché
Pfizer Limited
Ramsgate Road
Sandwich
Kent
CT13 9NJ
Royaume-Uni
Pour plus d’informations sur ce médicament, contactez votre bureau Pfizer 
local.
Fabricant
Pfizer Manufacturing Deutschland GmbH
Betriebsstätte Freiburg
Mooswaldallee 1
79090 Freiburg
Allemagne
La dernière date à laquelle cette notice a été révisée est 11/2021
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